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CERTIFICATE NO.: E201101-0143-000143(5006262) CERT I F l CATE L/C No. (P/0 No.) : P01103083800
H = o -4 A += 2 7t :
COMMOD I TY E.R.W STEEL PIPE se H SxEAH Steel COI‘p. CUSTOMER PLESA
A E A (FM o 4 & E
SPECIFICATION AP1 5LB PSL1/ASTM A53B(2007) HEAD OFFICE ;" BONGNAE=DONG 1GA, JUNG-GU, SEOUL, KOREA SHIPPER DUFERCO " SA
POHANG PLANT ; 14-1, JANGHEUNG-DONG, NAM-GU, POHANG
¢t a TE ES
HEAT NO. TYPE F B2 x F = 2F QUANTITY | o
) ORDER-SI1ZE = o & 2 o Z2H(M/T) REMARK
NO. | (BATCH NO.) | 4 pcs” TOTAL LENGTH WE | GHT
1 (snfx%%ggeo) BBE 14 " X 0.225 " X 6.120 M 344 2,105.280 M 103.538 | CONFIRM TO NACE NORM- MRO175(LAST. EDITION)
: *ERW: CHEMICAL COMPOSITION, HEAT TREATMENT AND HARDNESS ONLY
2 | 3|-|SKP281856170530) BBE 10 " X.0.225 " X 6.120 M 84 514.080 M 19.304 | *DSAW:CHEMICAL COMPOSITION AND HARDNESS ONLY
3 |(sieremio)| Bee 10" X0.225" X 6.120M 171 1,046.520 M 39.339
4 (S&F’Z%szzzzo) BBE 10 " X 0.225 " X 6.120 M 262 1,603.440 M 60.273
TMPACT
HYDROSTATIC | N [VDIF|s|C|rm|[B]|D|C|F|F|RF| ZINC COATING , TENSILE TEST
TEST ool wlolealelr]RIL|L|EL TEST CHEMICAL COMPOSITION(®%) (Gage Length © 50mm) BT oot vear
A HH R A
HEAT NO 5sec| R | 1 R 4lgl D . ) i D| TENSILE | YIELD | E.L |ENE-|SHEAR| TEST | MENT
TIAN]T|K DEfI|T]H|I[G]|RT}JWEIGHT OF c|si| mn |P|s |culni]cr[Mo] v [No]Ti] |cEq :
NO. | (BATCH NO.) £ LS|E § uTIN N[E|$E |2 conr 212 § | | STRENGTH | STRENGTH RGY [AREA
psi [UlU]ao]i Sis | c.sfack| ¢ 2 3 |2f2]2]2]3]s]3 % N
NN ol M N . .
T {2 G N foauss| «3 G «4 |5 | <6 7 «g [«g| Psi PSi 1u10 boute] % 11
HES 30 MAX | 26 120 [-30 [ 30 [40]40[40]15]80
SPEC MIN 60200 | 35500
1| sBB9491 690 6le| 6 |a G H [15]1] 66 [17] 6
(SHKZ071060) p |14| 2] 66 |19| 8 |TR| 2 |TR|TR|TR] 1 |TR T| 63960 | 51190 | 36 6
] p |15| 2| 67 17| 7 |R| 2 |TR{TR|TR] 1 | TR w| 71640
2 |~ spss67s 890 6le| a6 |G G Ho|1a|1] 66 |11]3
(SHKZ151080) P |13 TR| 65 |11] 3 |TR[ 1 |TR|TR| 2| 1 |TR 7| 69320 | 49310 | 33 G
P |15|TR| 67 | 13| 1 |TR| 1 |TR|TR| 2] 1 |TR w| 75130
3 |. spess7s 890 6le| 6 |6 G H {14 1] 66 [11]3
(SHKZ152010) p |13|TR| 66 |10| 3 | 2| 1]2|mR|mR|TR]| 2 T| 69180 | 51480 | 34 G
P {13f1)e7|o]sa]2|1]|2]|m|mrlmr]2 W] 73530
4 | spsse72 890 6la]| 6|6 G H |15 1] 67 |12]5
(SHKZ152020) P l1a|Tr| 66 | 11| 3 |TR[1]|2|TR|1|TR]|2 T| 69900 | 52640 | 33 G
P |14l 1] 67 |11| 6 |ml1]2|m|1{m]|2 w{ 76290
R 9 *1-BBE:Black Beveled End(30 ")
Nopo1 =11 || w2-UtWeld Seam Ultrasonic Test
? gf;er To | E| +6-H:Heat(Ladle) Analysis, P:Product Analysis *7-2:X100; 3:X1000
ers R *0-T:Base Metal Transverse, W:Weld Part Transverse *10-E.L:Elongation *11-S.N:Seam Normalizing *G:GOOD +*Tr:Trace
E S
Surveyor “WE HEREBY CERTIFY THAT THE MATERIAL HEREIN HAS BEEN MADE AND TESTED IN ACCORDANCE WITH ABOVE Vanager of Q.M Dept.

SPECIFICATION AND THE RESULTS OF ALL TEST ARE_ACCEPTABL

USE OF THE MATERIAL OUTSIDE THE SPECIFICATIONS INDICATED ON THIS CERTIFICATE MAY CAUSE SAFETY
AND/OR MONETARY PROBLEMS. FURTHERMORE, ANY ORGANIZATION OR PERSON(S) WHO DELIBERATELY MODIFIES
THE CERTIFICATE WILL BE PROSECUTED FOR FORGING AN OFFICIAL DOCUMENT
(ACCORDING TO THE PROVISIONS OF THE CRIMINAL CODE 231)
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CERTIFICATE NO.: E201101-0143-000143(5006262) 5 CERTIF ICATE L/C No. (P/O No.) : P01103083800
H = o > 2 7t :

COMODITY E.R.W STEEL PIPE SeAH SeAH Steel CorP- CUSTOUER © PLESA
7% ()M Of Xl 7 P

POHANG PLANT ; 14-1, JANGHEUNG-DONG, NAM-GU, POHANG

2 o %
HEAT NO. | TYPE = =2 3 = £ ZF QUANTITY | o
NO. | (BATCH NoO. ORDER SIZE 2 F £ Z 0| Z2HM/T) REMARK
( M o PCS TOTAL LENGTH WE | GHT
5 |(siomroroy| BeE 14 " X0.225" X 6.120 72 440.640 M 21.671 | CONFIRM TO NACE NORM MRO175(LAST EDITION)
: +ERW: CHEMICAL COMPOSITION, HEAT TREATMENT AND HARDNESS ONLY
«DSAW:CHEMICAL COMPOSITION AND HARDNESS ONLY
wvorosTATIC [N [vo | F[s|c|rulefofc|r]|r|rr| zinc coating CHEMICAL COMPOSITION(%) TENSILE TEST NPT
TEST <1t tIL)HIOJEA}JE]JR]JR]IL]L]EL TEST (Gage Length : 50mm) (0 HARD- | HEAT
DISM|AJO|M|SG|IN|]ITJU|JAJA]|VA
HEAT NO ssec| R[7|RE[T]¢ R O[S LR LELRT e or212f 2 Lelsilum e |'s foulnilerluolv iolmil leeal | 7ENSIE | viEw | E.L |ene- fsrerd TESY | W
[3
R L[N slal]e GI [EN] NG |Tslak] | 2 3
psi LY aof i | : q 2|2f2f2f3|3]3 % N
NN ol m N . ‘
Tl G N |causs| #3 G «4 | +5 | +6 «7 «g [xg| PSi P 110 Loure] % 11
FIES 30 MAX | 26 120 | 30 | 30 [40[40]40]15[80
SPEC MIN 60200 | 35500
5 | sB92411 6% [Gl|G| 6 [a G H [l 2] 71 [15]9
(SHKZ291070) p (15| 2| 72 [14| 9 |2]| 2|2 [mr|m|m]1 T| 69760 | 48440 | 32 G
P 17| 1] 70 |15 8 |2]| 2|2 [mr|mr|m| 1 w| 74250
~ 91 ~1-BBE:Black Beveled End(30 * )
NoL o« 1 | ol wo-Uiield Seam Ultrasonic Test
('I? gf:\er To | E| «6-H:Heat(Ladle) Analysis, P:Product Analysis *7-2:X100, 3:X1000
E . g *0-T:Base Metal Transverse, W:Weld Part Transverse #10-E.L:Elongation *11-S,N:Seam Normalizing *G:GOOD =*Tr:Trace
~WE HERERY CERTICY THAT THE WATERIAL FEGETN FAS BEEN WAGE AND TESTED IN ACCORDANCE WITH ABOVE
Surveyor SPECIFICATION AND. THE RESULTS OF ALL TEST ARE ACCEPTABLE, Manager of Q.M Dept.

(ACCORDING TO THE PROVISIONS OF THE CRIMINAL CODE 231

- THE USE OF THE MATERIAL OUTSIDE THE SPECIFICATIONS INDICATED ON THIS CERTIFICATE MAY CAUSE SAFETY
AND/OR MONETARY PROBLEMS. FURTHERMORE, ANY ORGANIZATION OR PERSON(S) WHO DELIBERATELY MODIFIES
THE CERTIFICATE WILL BE PROSECUTED FOR FORGING AN OFF;CIAL DOCUMENT . .




